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2005 10:50

_calculated as [6]

id/ﬁrléqtlylt}%v;”

'sp:ead
lundamaged




: _.pramanly mtended £or these p:oducts.
: ._31ze and the 1gn1t10n source should“ '
be kept _as stated in t:he method"




CRITERIA FOR APPROVAL ARE PROPOSE

~.'The ctiie:ia'pto@égﬁifcpntalns five classes

:mre: grcposed c:zter1a are' intended'°for clas_lfylnq

731nglu§§d;;in ‘the values

1n the reszdue"




The maxlmum flame helght gzoduced._-by

textiles

ﬂaxnmm b "j Haxammn s Haxlmum Tofa'l:”f_la@‘;m_'..:‘ X
RHR (IG s) smke(lﬁ s) '_-'.'maigh'_l'= loss sprasd

@m s




Eunder pa:agraph 3. 2._
'*between at, 1eﬁs;'

-,fTextzles thaf bufﬂirand f7'4
“;vertlcally' and. horxzontaly .:..
‘i°°mplet91Y consumed at’ the en:.

below. The typlcal products ment'oned fo
class refer to_*he results obtalned_ln th




Thls class 15 agpzoprlate
3"w1th hma_teﬁ fx:e safety zequuements

_.'méterlal on the floor._. t.ypmally cotton
'and flame :etardant tzeated : wool
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; occurs ‘on the flocr.;auznxng materla

ggubX1c azaa classes._,:-q.




ssams 05‘ PRODUCTS[ AS® TESTED ACCORDING 7O

: -...-m-m PRQPGS.E‘D Mﬂaﬁon :

'fThe testea p:educts were curtaan £abx;cs'¢f

=3va:10us tVPes.*"

'“fcurtaln fabrlcs ava1lab1e 1n Sweden.:Swedlsh producezs_

'wswere consuited to get as :epresentatlve p odu

:T90351ble.; Only products that couldr‘be assumed to.
“;used as pleated curtalns were tested :

?hg:aéeted prddp¢tsfare-1§étedvinftéb1&]2"

*]fTable 2 “Cu:tain :fébrics. tested 'échtding
proposed method._z : R

.. .Sur_féxi:e_;té.ighf' “Product &éscr_.ip:&iqh...:

Glass R0 -"'__'__Giassf-ber, woven fabnc

U Jreviea €5 L 75, 0 s :"";'-Fim—re?ardanf polyestar,

"uarp knithed fabnc 0

' -Flame-rafafdanf P°5¥°5*°"’ :
- lms&ht m;wen fabnc : :
: '._.ﬂ.*.:m_"ira :'_:3 - .. - Fim-re#ardan'l' poives‘h"s
: S e _."cicrsa!y woven fabrsc
Ord ﬁQi_ﬁS‘hr = & ..5:. s Ordmaﬂ" P°1Y°5*°" uarp kn Hed
e L L T fabrac : :

F!m-m'l'ardani freai‘ad coH'on,
R ciosew ‘woven singla cloth:

: F lm—rafarﬁani‘ ‘I’rea‘l’ad c:aﬂ'on »
'plia fabru: .
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" Table 2 continued -

.'-.Pro_duqi"__naz_ué - Surface weight :Pr:ér;lt_ch_ d_éé.&r_ipﬁgd__

gm o

- Flame-retardant treated cotton,
'_.-iose!y ‘woven doub!e cloﬁ'a ;

F tame—refardan? ‘!'reafed u-oo!
cioseiy uoven smgie cloi’h

_-aod;'a_crync '__'-3.:.-.'_'-_";‘_-__:Hod-»a:ryllc, Ioosely woven fabric

..‘Poiyesi'arl o . 'Polyes'{'erlﬂax 75/25.'_ :
: f#ax . PP '_-._.mven fabric

'Coﬁon. pi_ig__ fabr;&" "
- '.Cotton, c‘l.o'setv'-ﬁdvén- single ¢
Co'H'on c'_ioselv _ubuén'_'dodiﬂ.e." :

‘ 3Coﬂ'on, ciosely weven dnuble r'lo'l'h
'Simiiér fo ﬂ\e 3139 gram fabr:c _5 P

: Coﬂnn, closely ‘Wovan smgle cloi‘h

._".Cqﬁon/flax-. 2000 Cotton/Flax/viscose eamens,
"wscose RS R cioseiy woven fabrlc :

g Acry|l¢: c!osely uoven doubie c!oﬂ;
. Acryilc, Ioosely uoven smg!e cloH\
"'#crvhc, pise fabric

_'-'_:A::_ry!icl_ R : ;' L 'ﬂcryirclcoﬂun, looseiy Woven 3
. cotton B :clo‘l‘h e




:'QThé.teétea;p;o&uﬁts]_”_f '

:Ctiteria”propdsal“uﬁi' R

JThe reaults from the tests aze_complle
”lehe head1ngs have the follow1ng meanlng. {
-ﬂTeét:'nﬁmbéri zefe:s th the numer1ca1

Twhlch the test was performed._L and R iefers o
"'1eft ‘or rlght posltlon Of the burner.

fProduct name and surface' welqht zéfgis Q§§ .tﬁé.

- pnoduct descrlptlons 1n table 1.;TQ

fg;Th' percentage welght _loss

, Lwe1ghed togethe: w1th the parts that have fa len.
", aown. Melted and deformed matezlal are 1nc1uded

_'}Peak RHR(lO s),. eak smoke(lﬂ s} and flame height
"ffrefers to the desczlptlons glven 1n paraarapn 2 1

:i Proposed ClaSS refers to- the c:1terla. p:oposa1
i 'but is based on 51ng1e tests only 1nstead £-ithe:
fip:ogosed double S tests. - §tars - show. _parameters
7dec151ve for the class 1ﬁ pattlcular.3:R

'-jfThe tests were perfo:med at tne flre ilaboratory of
'f,5wedlsn Nat1onal Test1ng__1nst1tute dp:;ng August'
”-fOCtober 1988.__”' B RS




3 Table _3’-'_ f_

zest results accoralng to.the proposed-tes

1 method for 'fullf scale _f;ref

artaln &nd d:agezy textlles.

U Surface Weight ?eékﬁ_ﬂ‘i‘ii_! Foak: smeke _Fieme height Proposa

N : uasghf ..iéss B 1) _s} (EO s)
cogm BT R .-cBrn 5

: .-Giass

: 'frav;ra CS :

: .._E'..Trawra CS e

:: .Travura CS. R

Ord po!yﬁs?ar
LR cotton -

. FRcotton -
~FR ;:of"h:q

. FRcotton
FR ml' R

R wooi

o _Hod-acryhc :

’ qu_-ac_rv_l e

: :Polyes

tor/flax "1

LA

5.

. Catton/flaxs
- wiscoss | .

. ﬁcrvi ic .

.&wwtC_ﬁ-

L herylic 25
o herylic ST 360
5 -J\cryhc o 3667_ e
S Acryiac!oeﬁon 280 - .




ﬂz:fggges.QQ'tabze 31000

1) 20-30% ‘of the curtain: melted 'and! dri

*lﬁ‘ﬁet inclgded;’t

.;Cnarred res1ﬁue o' pa:ts that had féllah ﬁdwg,aré

'-:[uot 1ac1uﬁed
'?”Not_;ecé;aaé3 jj
'fvéry'ioyféxhauS;iéﬁ: 529 §a§a§ra§h_3f1

" Particle board on wall behind curtain

“The test methogd ﬁive$ £epeat§b1e'résuits;
fyTypical""éurves'_qf 'fate' of heat zelease _anﬂ
--'pmductwﬁ rate 'ar.e ' ahown flgure , '

'1some :ep:esentative productf af eacn oi tne pzopnsed

: {:IEBSGS M

fDupl;cate cests wzth tne burner_?n the same poesition
}showed ve:y gooﬁ regearab111ty,.w1th1n about_s 1 fo

- 'RHR, Duplicate tests w1th ‘the’ burner placnd at eit ar'.

f éide§:_o§.-tn_: speczmen_ showed same i
'Qf:esuita, typlcally about 15 S a;. i

__'Th {ive crlterxa ifo#- evaluatlon : _
_Q:accomplash ‘a correct Jand :egeatable cla$é1f1catlon
_'~The fouz pa:ametezs"a-RBR.fwelght loss.-flame sp ead
ifand flame heigh*'4 complete each,other £l




__In addltlon.r;;
'.f_measured. A}.though t‘.he" method

"gases ' are

T.h 5 Productmn ' 'bf

.fmeasured.-_ Durlng these tests the maxlmum productxon.

':'r.al:e of carbon monoxlde was 2 g/s typlcally-'

"zone of flre As the fue 585 the cul:taln prog:"s ad
new . areas. _ the flame lmpingement _'_"on th U Wa
and the flames ine :the partlcle __board' dled

__ul:nt most Lntencely:the maximum

heat flux wa's 15 km‘/m durlng &l shor_t'-_"
,:"_less than 30 seconds._ As the Lests.: w1th 'r.he

-_.'_ﬁ;'Durlng test no 31 the exhaustlon was kept

":'approxlmately piy m/s. As

(o

2009 10




Rate of Heat Release |
Iﬁaﬂ

et Trev:.ra CS, Test 22L
L i FR Cotton,- Test 11K

Mod-acryl:.c, Tagt” l'm'

e —

produqts: representlng
“classes

"smoke Production Rate {dBm2/s}

i -Trev.:.ra CS Test 22
—-—— FR.thto_n, Test IIR R
.Mod-acty'llc, Test .'_1_7R '

il Cctton, T"‘St ZBL

. “————Acryllc, Test BR

[ iproposed limit; "
< clagsm T

e
I TR
o

Flgure 3 Rate of | _smoke;epﬁoduc;ion'_cn;véssfforf_fiyeff*

“, classes_ﬁa}: B N
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